
1 
 

Mauritius National Climate Change 
Mitigation Strategy and Action Plan 2022 - 
2030 
 

Table of Contents 

TABLE OF CONTENTS ............................................................................................................................................ 1 

LIST OF FIGURES ................................................................................................................................................... 3 

LIST OF TABLES ..................................................................................................................................................... 3 

LIST OF ACRONYMS .............................................................................................................................................. 5 
[...]
of land for landfilling of solid waste,44 the SWMD has proposed four technological options for solid 

waste management between 2020 and 2030 (Figure 10).45 These technological options can be used to 

develop mitigation scenarios to 2030, and consist of a combination of composting and anaerobic 

digestion of putrescible waste and waste recovery for recycling. Thermal waste-to-energy (WtE) will 

only be envisaged in the long-term if the need arises and subject to the outcome of a proper feasibility 

study and the setting-up of all legal and institutional frameworks.  

                                                           
44 Neehaul, N., Jeetah, P. and Deenapanray, P.N.K., 2020. Energy recovery from municipal solid waste in 

Mauritius: Opportunities and challenges, Environmental Development, 33, 100489. 
45 Presentation made by Mr B. Beerachee, Ag. Director, SWMD on 17 December 2020 as part of the national 

dialogue on the formulation of the National Environment Policy. 



41 
 

 

 

Figure 10. Technological options for solid waste management: 2020 - 2030. 
(Source: Mr A. Beerachee. 2020. Solid Waste Management. Solid Waste Management Division, 

MESWMCC) 

Three mitigation strategies have been identified for SWM as described below: 

 Strategy 1: Increase in the quantity of solid waste that is composted or anaerobically digested 

as shown in Figure 10. It is assumed that solid waste diverted from the landfill will be 

comprised of 50% garden waste and 50% food waste;46 

 Strategy 2: Increase in the quantity of waste that is recycled above the baseline value of 4% 

as shown in Figure 10. A mass balance exercise has been used to allocate different types of 

waste for recycling using latest breakdown of recycled waste for 2019/2020;47 and 

 Strategy 3: This includes the diversion of 20% of total solid wastes for a waste-to-energy (WTE) 

project in 2030. For the purposes of calculating avoided methane at landfill, a mass balance 

exercise was carried out to calculate the amount of organic waste that would be used for WTE. 

Over and above plastic waste, 3.35 Gg of paper waste and 2.14 Gg of wood waste are assumed 

to be diverted from landfilling.  

 

5.3 Mitigation actions, enabling measures and finance needs 
The mitigation actions for SWM related to the three mitigation strategies are given in Table 16. The 

corresponding enabling measures and capital investment needs are given in Table 17. The investments 

required for implementing the mitigation actions are estimated to be at least USD 16.3 million. The 

expected total GHG emission reductions expected from the three strategies by 2030 are 42.3 ktCO2e 

relative to the BAU, which is related to avoidance of methane emissions from landfill. Reductions in 

                                                           
46 This assumption was arrived following discussions with the SWMD in order to keep recyclable and compost 

waste mutually exclusive (from a mass balance perspective). For instance, paper/carton and textiles wastes can 

be composted but would rather be recycled. 
47 It is assumed that 38% of paper and 16% of textiles wastes will be recycled. 



42 
 

emissions related to electricity generation (10 MW) from municipal solid waste are accounted under 

Energy Industries (Table 9). 

Table 16. Mitigation Strategies and Actions for SWM. 
SOLID WASTE MANAGEMENT (SWM) 

OUTCOME: Avoided emissions at landfill from a circular waste economy 

TARGET: Reduce emissions relative to BAU by 42.3 ktCO2e in 2030 

I

D 
Strategy Action 

Time 

Frame 

Main 

stakeho

lders 

S

W

M

1 

Composting of the 

putrescible fraction of 

solid waste 

[36.3 ktCO2e ER] 

SWM1.1. Composting of 31% of municipal solid waste 

in 2030 

2024 - 

2030 

SWMD; 

PS 

S

W

M

2 

Recycling of municipal 

solid waste 

[5.8 ktCO2e ER] 

SWM2.1. Recycling of 22% of municipal solid waste by 

2030 

2022 - 

2030 

SWMD; 

PS 

S

W

M

3 

Energy recovery from 

municipal solid waste 

[0.2 ktCO2e ER] 

SWM3.1. Twenty percent (20%) of municipal solid 

waste recovered for waste-to-energy 
2030 

SWMD; 

CEB; 

MEPU; 

PS 

Source: Author’s elaboration 

Table 17. Enabling measures and financing needs, Solid Waste Management. 
SOLID WASTE MANAGEMENT (SWM) 

SWM1.1. Composting of 31% of municipal solid waste in 2030 USD 16.28 

million 

 Measure 1.1.1. Recovery of 50% food waste (17.28 Gg) and 50% garden waste  (34.13 Gg) in 2030 

SWM2.1. Recycling of 22% of municipal solid waste by 2030 To be 

determined 

 Measure 2.1.1. Recovery of 8.36 % paper (9.72 Gg) and 3.52% textiles waste (1.44 Gg) in 2030 

SWM3.1. Twenty percent (20%) of municipal solid waste recovered for waste-to-

energy 

 

 Recovery of 2.88 % paper (3.35 Gg) and 5.48% wood waste (2.14 Gg) in 2030 

No cost (capital 

cost covered 

under Energy 

Industries) 

Source: Author’s elaboration 

5.4 Mitigation scenarios 
In order to align the mitigation analyses described below with historical data produced in the BUR1, 

all model parameters have been aligned with those used in the BUR1 up to 2020. The BAU situation 

assumes that landfilling and recycling of solid waste will continue at the same pace as it was in 2020. 

The quantity of waste is assumed to grow at 1.82% per year, which is the projected rate of waste 

generation assumed by the SWMD to 2030. The same rate of growth is used for the post-2030 

timeline. All else being equal, the BAU scenario exhibits a monotonically increasing trend in emissions 

by 35.3% between 2019 and 2030. For the post-2030 mitigation scenarios, the percentage allocation 

of wastes given in Figure 10  is frozen at their 2030 values. 

The results of the mitigation scenario analyses are shown in Figure 11 and the emission reductions 

accruing from the three strategies relative to the BAU situation are summarised in Table 18. 



43 
 

 
Figure 11. GHG emission scenarios for solid waste management. 

(Source: Author’s elaboration) 

 

Table 18. Emission reductions relative to BAU scenario, ktCO2e. 

Relative to BAU 2020 2030 2040 2050 

Composting/anaerobic 

disgestion 

0.0 36.25 62.62 73.71 

Recycling 0.0 5.80 16.66 23.79 

WTE 0.0 0.2 3.27 6.33 

Cumulative effect 0.0 42.05 82.55 103.83 

Source: Author’s elaboration 

 



44 
 

6 Wastewater Management  

6.1 Sectoral emission profile 
The main source of GHG emissions in Wastewater Management is methane. Data from BUR1 shows 

that total emissions from wastewater management has decreased from 206.37 ktCO2e in 2000 to 

182.70 ktCO2e in 2016 (the most recent inventory year).48 The inventory also revealed large 

uncertainties in emissions calculations because of large uncertainties in activity data.49 Because of 

uncertainties in industrial wastewater treatment, the mitigation scenario analyses have focused on 

domestic wastewater treatment that is under the control of the Wastewater Management Authority 

(WMA). Regarding domestic wastewater management, historical emissions between 2006 and 2016 

(using data from BUR1) have been fairly constant between 127.3 ktCO2e (2006) and 136 ktCO2e 

(2011).50 This level of emission is similar to that from Agriculture (food crops and livestock) 

representing around 2% of national emissions. All else being equal, emissions were modelled (see 

‘Mitigation scenarios’ below) to be around 132.6 ktCO2e in 2019, and increasing to 138.3 ktCO2e by 

2030. 

The WMA operates a wastewater management network comprised of 755 km of sewer lines and ten 

wastewater treatment plants that treat 132,000 m3 of wastewater on a daily basis. As of July 2022, 

there were 81,454 registered customers (i.e. households) connected to the sewer system.51 Details 

about the wastewater treatment plants are given in Table 19. The total flow design of the four large 

treatment plants is 170,500 m3 per day. Taking into consideration the maximum average daily flow 

values given in Table 19, the four large treatment plants can accommodate at least an additional 

36,000 m3 of wastewater daily. The focus will be on extending the sewer network and to make use of 

the existing wastewater treatment plan tcapacity. 

Table 19. Characteristics of wastewater treatment plants. 

Treatment 

plant 

Average actual 

flow (m3/day) 

Level of Treatment Use of 

treated 

effluent 

Montagne 

Jacquot 

33,000 – 38,000 Advanced primary; influent undergoes coagulation and 

flocculation process followed by primary sedimentation; 

primary sludge extracted from the primary sedimentation 

tanks are thickened and dewatered in a belt filter press and 

stabilized with hydrated lime prior to landfilling. 

Sea outfall  

St Martin 55,000 – 59,000 Tertiary; the sludge generated from the primary settling tank 

and secondary treatment are thickened and undergo 

stabilization through anaerobic digestion;  a Combined Heat 

& Power system for the heating of sludge for digestion and 

power generation; 65 MW is produced per month 

corresponding to about 20%-25% of the total plant energy 

consumption. 

Irrigation of 

sugar cane and 

sea outfall 

Grand Baie 2,000 – 2,500 Tertiary; treatment in three (3) stages at the plant 

comprising inter alia of the primary (aerated chamber to 

remove grease and grit), secondary (Activated Sludge Plant 

for nutrients removal) and tertiary treatment process (Disc 

Filters and Chlorination). 

Irrigation of 

sugar cane and 

borehole 

injection 

                                                           
48 Republic of Mauritius (2021) National Inventory Report (NIR) to the United Nations Framework Convention 

on Climate Change, Ministry of Environment, Solid Waste Management and Climate Change, Port Louis. 
49 The uncertainty in activity data for CH4 and N2O inventories was 107.35% and 95%, respectively. With an 

uncertainty of 42.43% for the emission factor, the combined uncertainty in CH4 emissions from wastewater was 

115.43%. 
50 Ibid. 
51 https://www.wmamauritius.mu/ - accessed 18 November 2022. 

https://www.wmamauritius.mu/


45 
 

Baie du 

Tombeau 

33,000 – 38,000 Preliminary treatment whereby the influent undergoes grit 

removal and screening. 

Sea outfall 

Small 

treatment 

plants 

(total of 6) 

270 – 550 

Cumulative – 

1,160 

Secondary followed by chlorination Leaching field 

Source: https://www.wmamauritius.mu/treatment-plants/ - accessed 18 November 2022 

6.2 Sectoral strategies and targets 
Strategic development in Wastewater Management is geared towards large infrastructure projects 

related to household and commercial sewer connections. There is less emphasis on low-carbon water 

treatment technologies. Hence, for this sub-sector, only one mitigation strategy has been identified 

based on inputs from sector stakeholders. In the BAU scenario, sewer connectivity is expected to 

continue at the same relatively low pace as witnessed over the past 3-4 years – i.e. ~2,000 households 

per year. The penetration levels of the four wastewater treatment technologies are listed in Table 20. 

The technology utilisation levels for the period 2031 to 2050 are frozen at their 2030 values, and will 

have to be identified in future studies. 

Table 20. BAU scenario level of utilisation of four wastewater treatment technologies (%). 

Technology 2020 2030 2040 2050 

Anaerobic digester 0.02 0.01 0.01 0.01 
Septic system 0.94 0.97 0.97 0.97 
Latrine 0.03 0.01 0.01 0.01 
Aerobic system 0.01 0.01 0.01 0.01 

Source: Author’s elaboration 

In the mitigation strategy, the level of utilisation of the four treatment methods is assumed to 
gradually shift towards the lower emission technologies as listed in Table 21. The utilisation levels 
used for 2025 are relatively conservative and reflect the anticipated short-term technological 
development in the sector. The utilisation levels reflect a number of projects that are in the pipeline 
and that would materialise before 2025. The higher levels of low-carbon technologies after 2030 will 
require detailed technical feasibility studies. 
 

Table 21. Mitigation scenario level of utilisation of wastewater treatment technologies (%).  

Technology 2020 2025 2030 2040 2050 

Anaerobic digester 0.02 0.03 0.035 0.06 0.135 
Septic system 0.94 0.93 0.92 0.9 0.8 
Latrine 0.03 0.02 0.015 0.005 0 
Aerobic system 0.01 0.02 0.03 0.035 0.065 

  Source: Author’s elaboration 

6.3 Mitigations actions, enabling measures and finance needs 
The mitigation actions for Wastewater Management are given in Table 22, and their enabling 

measures are given in Table 23. Feasibility studies for the introduction of low-carbon wastewater 

treatment technologies will be required to inform the level of investments needed to implement the 

mitigation actions. Based on the conservative assumptions used for mitigation scenario analyses, only 

6 ktCO2e is expected to be reduced relative to the BAU by 2030. In any case, it can be anticipated that 

the carbon abatement cost will be quite high given the high capital infrastructure costs in this sub-

sector. 

Table 22. Mitigation Strategy and Actions for Wastewater Management. 

https://www.wmamauritius.mu/treatment-plants/


46 
 

WASTEWATER MANAGEMENT (WWM) 

OUTCOME: Avoided emissions in wastewater management from adoption of low-carbon technologies 

TARGET: Reduce emissions relative to BAU by 6 ktCO2e in 2030 

I

D 
Strategy Action 

Time 

Frame 

Main 

stakeho

lders 

W

W

M

1 

Reduced 

methane 

emissions 

from 

adoption 

of low-

carbon 

water 

treatment 

technologi

es 

[6 ktCO2e 

ER] 

WWM1.1. Increasing utilisation level of aerobic treatment from 0.01 

(BAU) to 0.03 in 2030 

2021 - 

2030 

Wastew

ater 

Manage

ement 

Authorit

y 

(WMA); 

MEPU; 

PS 

WWM1.2. Increasing utilisation level of anaerobic treatment from 

0.01 (BAU) to 0.035 in 2030 

2021 - 

2030 

WMA; 

MEPU; 

PS 

Source: Author’s elaboration 

 

Table 23. Enabling measures and financing needs, Wastewater Management. 
WASTEWATER MANAGEMENT (WWM) 

WWM1.1. Increasing utilisation level of aerobic treatment from 0.01 (BAU) to 0.03 

in 2030 

To be 

confirmed 

following 

feasibility study 

WWM1.2. Increasing utilisation level of anaerobic treatment from 0.01 (BAU) to 

0.035 in 2030 

To be 

confirmed 

following 

feasibility study 

Cross-cutting measures (CcMWWM) 

 CcMWWM 1. Feasibility study, including cost-benefit analysis of adoption of aerobic and anaerobic 

treatment technologies 

 CcMWWM 2. Identification and mobilisation of resources for capital and operational expenditures 

Source: Author’s elaboration 

 

6.4 Mitigation scenarios 
The results of the scenario modelling are shown in Figure 12. Because the emission factor for 

centralised aerobic system is zero, it has the largest effect on reducing GHG emissions. Based on the 

utilisation values given in Table 21, emission reductions are marginal in 2025 (2.5 ktCO2e) and reaching 

5.9 ktCO2e in 2030. For all practical purposes – i.e. compared to emission reductions in the Energy 

Industries, Land Transport and Solid Waste Management, such decreases are not significant. 



47 
 

 
Figure 12. Mitigation scenario analyses for wastewater management. 

(Source: Author’s elaboration) 

 

7 Industrial Processes and Product Use 

7.1 Sectoral emission profile 
Emissions from the IPPU sector consists of the release of GHGs from industrial processes that 

chemically or physically transform materials, and GHGs, such as refrigerants and aerosols that are 

used in products. The updated National Inventory Report (NIR) in BUR1 has shown that, in 2016, 

product uses as substitutes for Ozone Depleting Substances (ODS) – i.e. hydrofluorocarbons used as 

refrigerants – accounted for 90.7% of total IPPU-related emissions.52 This was followed by the metal 

industry, constituted by iron and steel production industries at 6.9%, and non-energy products from 

fuels and solvent use which represent a further 2.5% of the IPPU emissions. Over the years the 